

Current view

The role of antibiotics in inflammatory bowel disease

J.K. Triantafyllidis¹, Aikaterini Triantafyllidis²

SUMMARY

Antibiotics are the mainstay of therapy for patients with Crohn's disease who present with localized peritonitis due to a microperforation and bacterial overgrowth secondary to chronic strictures. They are essential adjuncts to drainage therapy for Crohn's disease-associated abscesses and for perineal disease. Antibiotics have a role as primary therapy in active uncomplicated CD. The efficacy of their response must be considered in well-defined subsets of patients. Ciprofloxacin and metronidazole, the two most widely studied antibiotics, are effective therapy for patients with active ileocolonic and colonic disease and have been shown to reduce recurrence rates after ileocolonic resection. The benefits of these drugs are less clear for patients with uncomplicated ileal disease. Ciprofloxacin and metronidazole may also serve as an adjunct to immunomodulator therapy. In toxic patients with fulminant ulcerative colitis, with or without megacolon, antibiotics should be administered along with corticosteroids and other supporting measures. In less severely ill patients requiring hospitalization, antibiotics may be given to cover for the potential of a superimposed infection until the workup for infection, including *Clostridium difficile*, amoeba and salmonella is available. There may be a subset of patients with severe nontoxic colitis who respond to antibiotics, but to date controlled trials have not shown efficacy in this group. However, antibiotics should not be routinely used for mild to moderately ulcerative colitis, although a trial of ciprofloxacin is not unreasonable prior to colectomy for other-

wise refractory patients. The use of rifaximin in UC seems promising but further evaluation is required. Although further clinical trials evaluating the role of antibiotics in inflammatory bowel disease are required the available data are in favour of the widely adopted assumption that antibiotics are useful and valuable drugs in patients with either Crohn's disease or ulcerative colitis.

Key-words: Antibiotics, Crohn's disease, ulcerative colitis, inflammatory bowel disease

1. INTRODUCTION

Every day clinical practice and experience suggest that some antibiotics, mainly metronidazole, ornidazole and ciprofloxacin could be of benefit in some patients with inflammatory bowel disease (IBD) via either their antimicrobial action or because they act as "non-specific protective drugs". This view has been adopted by so many experts that it seems reasonable to suggest that "*antibiotics could be used as a first-line treatment for patients with Crohn's disease*".¹ Indeed the indications for antibiotic therapy are widely ranging, from specific situations such as abscesses or fistulae, to patients with severe disease. This suggestion is based on the fact that the altered immunological reaction against certain enteric microbes in genetically predisposed subjects plays an important role in perpetuating the inflammatory process in the bowel wall. Another reason is related to bacterial overgrowth appearing in 20% of patients with Crohn's disease (CD) and incomplete bowel obstruction. In this subset of patients, administration of metronidazole and ciprofloxacin seems to be of benefit.²

On the other hand, it is well known that a quite large number of infections by parasites or pathogenic microbes like amoeba, *C. difficile*, *Campylobacter*, and *Salmonella* in patients with IBD can be observed. The administration of antibiotics in these cases along with drugs for the under-

Department of Gastroenterology, Saint Panteleimon General State Hospital, Nicaea, Greece.

Author for correspondence:

¹Prof. John K. Triantafyllidis, PhD, F.E.B.G., M.A.C.G., Iera Odos 354, 12461, Haidari, Greece.
Tel: (Greece)-210-5819481, Fax: (Greece)-210-5810970,
e-mail: jkt@vodafone.net.gr

²Student, School of Pharmacy, University of Athens, Athens, Greece

lying IBD is mandatory³. It has been well established that normal, nonpathogenic enteric bacteria induce and perpetuate chronic intestinal inflammation in genetically susceptible hosts with defective immunoregulation, bacterial clearance or mucosal barrier function. Altering the composition and decreasing mucosal adherence and invasion of commensal bacteria with antibiotics, can potentially prevent and treat CD, pouchitis, and possibly severe UC.

However, the role of antibiotics in IBD is more complex. In an epidemiological study it was found that consumption of antibiotics by patients with CD two to five years before the establishment of diagnosis was greater compared to the consumption of antibiotics by matched normal controls.⁴

So far, a relatively small number of clinical studies dealing with the use of antibiotics in IBD has been published. Some of the published studies include relatively small numbers of patients probably because of the appearance of side-effects.⁵⁻¹⁶ The lack of interest of the large pharmaceutical companies is another contributing factor.

In the following sections we discuss the existing data giving special emphasis on the contribution of Greek researchers.

2. RATIONALE FOR THE USE OF ANTIBIOTICS IN IBD

The distal ileum and the colon which are the sites of inflammation in IBD are also the areas with the highest bacterial concentrations. It is of interest that, pouchitis appears to be associated with bacterial overgrowth and dysbiosis. Moreover, patients with CD consistently respond to diversion of faecal stream, with immediate recurrence of inflammation after restoration of intestinal continuity or infusion of luminal content into the bypassed ileum.¹⁷ On the other hand, an increased number of aggressive bacteria such as *Bacteroides*, adherent/invasive *Escherichia coli* and enterococci, and decreased number of protective lactobacilli and bifidobacteria have been observed in IBD patients.¹⁸

Clinical and experimental studies suggest that the relative balance of aggressive and protective bacterial species is altered in CD, UC, and pouchitis. Antibiotics can selectively decrease tissue invasion and eliminate aggressive bacterial species or globally decrease luminal and mucosal bacterial concentrations. Experimental colitis does not occur in a sterile environment and is prevented by broad-spectrum antibiotics. CD and UC patients exhibit pathogenic immune responses to multiple normal enteric bac-

terial species and serologic responses to *Mycobacterium paratuberculosis*.

In patients with established diagnosis of UC the mechanism of action of antibiotics could be related to the modification of the normal enteric flora, suppression of pathogenic microbes and inhibition of formation of micro-abscesses. Some of the proposed mechanisms of action of antibiotics are shown in table 1.

3. ANIMAL MODEL STUDIES

So far, the most compelling evidence that intestinal bacteria play a role in IBD has been derived from animal models. It is well established that the presence of normal enteric flora is required for full expression of inflammation¹⁹ and that immunological tolerance to commensal bacteria is lost in patients with IBD.²⁰ These findings have led to the proposal that manipulation of intestinal microbiota flora with antibiotics may be therapeutic in IBD.

In rodent models the use of antibiotics can both prevent and treat experimental colitis, whereas metronidazole and ciprofloxacin can only prevent experimental colitis but cannot reverse the established disease.²¹ Broad-spectrum antibiotics are effective in almost all models of acute and chronic colitis.²² Ciprofloxacin and metronidazole have selective efficacy in different colonic regions of interleukin-10 knockout mice, suggesting that different bacteria cause inflammation in different colonic segments.²³ These studies suggest that IBD may respond to a combination of broad-spectrum antibiotics.

4. ANTIBIOTICS USED IN PATIENTS WITH IBD

4.1 Metronidazole

Metronidazole represents the best-studied single antibiotic compound in patients with IBD. It was used in patients with CD for first time on 1975. Soon after, it was realized that the drug was effective in patients with active CD and especially in those with perianal disease and fistulas. Later it was noticed that the drug could be effective in reducing the rate of relapses and preventing endoscop-

Table 1. Proposed mechanisms of action of antibiotics in IBD

- | |
|----------------------------------------------------------|
| 1. Eradication of bacterial antigenic triggers |
| 2. Elimination of bacterial overgrowth |
| 3. Reduction of proinflammatory bacterial toxins |
| 4. Potential immunosuppressive properties of antibiotics |
| 5. Reduction of the colonic oxidative damage |

ic and clinical recurrences after local excision of the diseased bowel and end-to-end anastomosis.

Clinical studies: In 1978, Blichfeldt *et al*²⁴ found that there is no difference between metronidazole and placebo-treated patients in a placebo-controlled, double-blind, crossover trial. However, a positive trend in favour of metronidazole was observed when only the colon was involved. In the National Cooperative Swedish Study, metronidazole was compared with sulphasalazine as a primary treatment for CD. It was found that metronidazole was effective in patients who fail to respond to sulphasalazine.²⁵ In another study, metronidazole was used either as a single therapy or in combination with cotrimoxazole and compared to cotrimoxazole alone and a double placebo in patients with a symptomatic relapse of CD. The results showed that after four weeks there was no difference in response among the three treatment groups.²⁶ Sutherland *et al*²⁷ showed that treatment with metronidazole for 16 weeks significantly decreases the Crohn's disease activity index, but no difference was found in the rates of remission compared with placebo. Again it was shown that metronidazole was effective for colonic and ileocolonic CD, but not for ileitis. Rutgeerts *et al*²⁸ have assessed the efficacy of metronidazole at 20 mg/kg per day in a placebo-controlled double-blind study. Sixty patients received either metronidazole or placebo for 12 weeks and endoscopic relapse was evaluated at the end of the treatment. It was found that metronidazole significantly decreases the incidence of severe endoscopic relapse and the clinical recurrence

rate. Table 2 shows the results of randomized clinical trials of antibiotics on patients with IBD.^{24-31,40,41}

The dose of 20mg/Kg BW for 3 months of metronidazole seems to be the optimum one. In patients with perianal disease the recommended dose is 20 mg/Kg BW although doses of 15 or even 10 mg/Kg BW produce satisfactory results with fewer side-effects. If the dose of 20 mg/Kg BW produces no adverse effects, it must be continued for 6 months. After this period the dose could be reduced by 250mg per month. Treatment must not exceed a period of one year. At the beginning the dose should be half of the recommended in order for the possible side-effects to be as mild as possible. Clinical improvement can be seen after 2 to 4 weeks. Therefore it is of paramount importance not to interrupt the administration of the drug before 2 or 4 weeks. Many patients would show improvement after one or two months with complete response to therapy appearing after 3 to 4 months. Premature interruption of treatment leads to early recurrence. For patients with perianal CD, topical 10% metronidazole decreases the Perianal Crohn's Disease Activity Index and anorectal pain.³¹

Mode of action: The exact mode of action of metronidazole is not fully understood. It has been found that the drug has immunosuppressive action in experimental animals as well as leucocyte chemotactic activity in man. However, its action in man is probably related to its antimicrobial action because clinical improvement is parallel to the rate of reduction of the number of bacteroids in the faeces.

It is well known that reactive oxygen species, primarily

Table 2. Antibiotic trials in active Crohn's disease

| Study | Patients | wk | Main outcome | Study design | Treatment schedules |
|------------------------------|----------|----|----------------------------------|--------------------|------------------------------------------------|
| Blichfeldt <i>et al</i> [24] | 22 | 8 | Improvement (clinical/lab score) | DB crossover study | MZ (+ SASP/CS) Placebo (+ SASP/CS) |
| Ursing <i>et al</i> [25] | 22 | 16 | Change in CDAI and orosomucoid | DB crossover study | MZ SASP |
| Ambrose <i>et al</i> [26] | 72 | 4 | Improvement (Clinical/lab.score) | DB RCT | MZ CO, MZ/CO, placebo |
| Sutherland <i>et al</i> [27] | 99 | 16 | Change in CDAI from baseline | DR RCT | MZ (10/20 mg/kg) Placebo |
| Prantera <i>et al</i> [28] | 41 | 12 | Clinical remission (CDAI < 150) | NB RCT | MZ + Cipro Steroids |
| Colombel <i>et al</i> [29] | 40 | 6 | Clinical remission (CDAI < 150) | NB RCT | CIPRO 5-ASA |
| Arnold <i>et al</i> [30] | 47 | 24 | Change in CDAI | NB RCT | CIPRO (+ conc drugs) Placebo (+ conc drugs) |
| Steinhart <i>et al</i> [31] | 134 | 8 | Clinical remission (CDAI < 150) | DB RCT | MZ+CIPRO (+bud 9mg) |

generated in the mitochondria, contribute to tissue injury in IBD. The efficacy of metronidazole may result not only from its antibiotic effect, but also from an antioxidant effect. In a recently performed study it was found that metronidazole significantly reduced the colonic oxidative damage to proteins without any side effect in the liver.³²

Side effects: Metronidazole has numerous side-effects including nausea, anorexia, dysgeusia, dyspepsia and peripheral neuropathy, which limit its use in approximately 20% of patients. Other side-effects include metallic taste, headache, allergic reactions, and leucopenia. Most of these side-effects are eliminated with reduction of the dose. However, the most serious adverse effect is related to damage of the peripheral nervous system. Paresthesias which usually are clinically manifested after few months of the beginning of treatment are dose dependent. Reduction of the dose results in improvement of paresthesias, although damage of peripheral nerves could persist for a long period. Isolated cases of pancreatitis have also been described. Avoidance of alcohol during treatment with metronidazole is recommended.

Indications of use

Table 3 summarises the indications of use of metronidazole in patients with IBD. It must be stressed that the main indication of use of metronidazole in CD is perianal disease and fistulas.

Conclusion: Metronidazole in a dose of 20mg/kg/d is a very useful drug in the treatment of CD especially in the presence of perianal disease. It seems to achieve better results in Crohn's colitis and ileocolitis. It should not be used if the drug shows no clinical benefit after three months.

4.2 Ornidazole

Ornidazole is a drug chemically similar to metronidazole. The first description of the effectiveness of ornidazole in CD was described in 1978. Ammann et al described 9 patients with active CD who received ornidazole for 2.5 to 14 months. Six of them improved significantly and the improvement lasted for 9 months.³³ Without know-

ledge of this publication Triantafyllidis et al³⁴ described in 1988 the results of the administration of ornidazole in a series of 11 patients with active CD and gained similar results to those described by Ammann et al. In a subsequent study the same authors described the results of the administration of ornidazole in a cohort of 25 patients with mild to moderate CD. The analysis of the results was based on changes in the severity of the Crohn's disease activity index measured at entry and at the end of the first, second, third and fourth week. The results showed that Crohn's disease activity index fell gradually from week 0 to week 4 ($p < 0.001$), while the number of patients going into remission increased gradually from week 0 to week 4 (18/25 patients, 75%). Side effects were minimal.³⁵ The same group of investigators in 1998 described the results of the long-term administration (6 to 12 months) of ornidazole in a dose of 0.5g/d only in those patients with good initial response.³⁶ A significant proportion of patients remained on remission with no significant side-effects. Finally, the results of a recent study showed that ornidazole can reduce the rate of recurrence in patients who had undergone surgical excision of the terminal ileum.³⁷

Safety: The drug seems to be quite safe. The case of a patient who received 0.5g/d voluntarily for ten consecutive years without appearance of significant side-effects is indicative.³⁸ However, it seems necessary to check regularly the renal and liver function as well as the possibility of appearance of peripheral neuritis.

Mode of action: The mode of action again is unknown, although it seems logical to hypothesize that it is similar to metronidazole. In a study of healthy volunteers it was found that the drug significantly reduces the levels of serum complement C₃.³⁹

4.3 Ciprofloxacin

In a controlled study ciprofloxacin (1g/d) was compared to mesalazine (4g/d) in mild to moderate active CD for 6 wk. The results showed that ciprofloxacin was as efficacious as mesalazine (remission observed in 56% and 55% of patients treated with ciprofloxacin and mesalazine respectively), thus offering a potential alternative treatment for active CD.⁴⁰ Furthermore, ciprofloxacin has been shown to be effective when used in combination with standard treatment in patients with resistant disease.¹¹

4.4 Antimycobacterial treatment

Many studies have tried to evaluate the efficacy of antimycobacterial drugs in patients with CD, pursuing the possibility that a strain of *Mycobacterium* might be an aetiological agent in CD. A meta-analysis of all randomised

Table 3. Indications of metronidazole administration in patients with Crohn's disease.

1. Persistent and severe perianal disease
2. Enteroabdominal fistulas
3. Active Crohn's disease of the large bowel.
4. Persistent ileocolonic disease
5. Poor response to other drugs
6. Postoperative prophyllaxis

controlled trials in which antimycobacterial therapy was compared with placebo showed that antimycobacterial therapy is only efficacious in the maintenance of remission after a combined treatment of corticosteroids and antimycobacterial agents.⁴¹ However, because of the high incidence of side-effects and the small number of studies included in the meta-analysis, the data are inconclusive and should be interpreted with caution.

In a prospective, parallel, placebo-controlled, double-blind, randomized trial of 2 years of clarithromycin, rifabutin, and clofazimine in active CD, with a further year of follow-up, 213 patients were randomized to clarithromycin 750 mg/day, rifabutin 450 mg/day, clofazimine 50 mg/day or placebo, in addition to a 16-week tapering course of prednisolone⁴². Those in remission at week 16 continued their study medications in the maintenance phase of the trial. Primary end points were the proportion of patients experiencing at least 1 relapse at 12, 24, and 36 months. At week 16, there were significantly more subjects in remission in the antibiotic arm (66%) than the placebo arm (50%; $P=.02$). Of 122 subjects entering the maintenance phase, 39% taking antibiotics experienced at least 1 relapse between weeks 16 and 52, compared with 56% taking placebo ($P=.054$). At week 104, differences were not significant. During the following year, 59% of the antibiotic group and 50% of the placebo group relapsed. The findings of this study do not support a significant role for *Mycobacterium avium* subspecies paratuberculosis in the pathogenesis of CD in the majority of patients. Short-term improvement was seen when this combination was added to corticosteroids, most likely because of non-specific antibacterial effects.

4.5 Rifaximine

Rifaximin is a poorly absorbed, broad-spectrum antibiotic that, thanks to its efficacy and long-term safety, could represent the preferred tool of manipulating enteric flora in patients with IBD. Rifaximine has mainly been used in patients with exacerbations of large bowel diverticular disease. In a recently published study⁴³, 83 patients with mild-to-moderate CD were randomized to three treatments: Group A (rifaximin 800 mg o.d. + placebo), Group B (rifaximin 800 mg b.d.) and Group C (placebo b.d.). After 12 weeks clinical remission was achieved by 52% of group B, 32% of group A and 33% of group C. Clinical response was seen in 67% (group B), 48% (group A) and 41% (group C), without reaching a statistically significant difference. Treatment failures were: 4% (group B), 12% (group A) and 33% (group C), ($P=0.010$). Remission and response rates of rifaximin 800 mg b.d. were significantly higher than those of placebo and rifaximin 800 mg o.d. in patients with elevated CRP levels.

In an open-label study on the efficacy and safety of rifaximin (600 mg/d) for 16 wk in the treatment of mild to moderate active CD⁴⁴ it was found that 59% of patients were in remission (CDAI<150) at the end of the study, with a significant reduction of the mean CDAI score compared to baseline. Rifaximine should be further evaluated in patients with active CD especially in those with perianal disease and patients with fistulas.

4.6 Clarithromycin

Clarithromycin is a macrolide antibiotic with immunomodulatory activity. Leiper *et al*⁴⁵ reported that 64% patients had an impressive positive response to clarithromycin, many of whom were unresponsive to other treatments. In a study from Japan,⁴⁶ 14 patients with active CD were treated with oral clarithromycin 200 mg twice daily for 4 weeks. Patients who showed a clinical response within 4 weeks continued the therapy for up to 24 weeks. Four patients also received azathioprine. Clinical activity was assessed at entry and at 4, 12, and 24 weeks after starting clarithromycin. Within 4 weeks, eight (57.1%) of the 14 patients showed clinical improvement, and five (35.7%) of the eight patients achieved remission. All of those eight patients continued clarithromycin therapy after 4 weeks, and six (42.9%) were in clinical remission at 12 weeks. Of the 14 total patients, four (28.6%) continued clarithromycin for more than 24 weeks, and have remained in remission. Patients who received azathioprine concomitantly had a better response to clarithromycin therapy. No severe side-effects were observed during the study period. Clarithromycin needs further clinical exploration as the clinical practice and the available data, so far, produced encouraging results.

4.7 Combination of antibiotics

An antibiotic combination was used in a randomised controlled study²⁹ in which 250 mg metronidazole four times daily plus 500 mg ciprofloxacin twice daily were compared to a standard steroid treatment for 12 wk. No significant differences were reported in the rates of remission between treatments (46% with ciprofloxacin plus metronidazole and 63% with methylprednisolone), suggesting that this antibiotic combination is a potential alternative to steroid treatment in the acute phase of CD. In another study,³⁰ the combination of metronidazole and ciprofloxacin was supplemented with budesonide (9 mg/d) in patients with active CD. No difference was noticed compared to placebo, but the overall response in the two groups was lower than that in previous studies using budesonide, suggesting that antibiotic treatment is more effective in colonic disease than in isolated small bowel disease.

5. ANTIBIOTICS IN DIFFERENT CLINICAL TYPES OF CD

5.1 *Inflammatory disease*

Multiple studies and clinical experience suggest that metronidazole and/or ciprofloxacin can treat Crohn's colitis and ileocolitis (but not isolated ileal disease), perianal fistulae and pouchitis. Metronidazole and ornidazole are effective in the control of active CD in the postoperative setting.

Rifaximin 800 mg b.d. seems to be superior to placebo in inducing clinical remission of active CD, although differences did not reach statistical significance.

5.2 *Fistulizing disease*

Fistulas are common in CD, with a cumulative risk of 33% after 10 years and 50% after 20 years. Perianal fistulas were the most common (54%). Medical therapy is the main option for perianal fistula once abscesses, if present, have been drained.

The same antibiotics used to treat luminal CD are beneficial for the treatment of perianal CD, but no controlled trials are available.⁴⁷ Metronidazole (20mg/kg) can close 62%-83% fistulae.^{48,49} The combination of metronidazole and ciprofloxacin results in an improvement in 64% of patients with closure of fistulae in 21%.⁵⁰ Unfortunately, fistulae tend to recur in most patients following cessation of treatment. Although the results of these uncontrolled studies are inconclusive, metronidazole and ciprofloxacin alone or in combination, are used by most clinicians as first-line treatments for patients with perianal disease in conjunction with surgical drainage of abscesses.

5.3 *Postsurgical treatment*

The majority of patients with CD require resectional surgery in the course of their disease. Most of them will suffer symptomatic recurrence in the years after their operation, leading to new complications and sometimes repeated surgery. After first resection in CD at 1 year 60-80% of patients had endoscopic recurrence, 10-20% had clinical relapse and 5% had surgical recurrence.

The use of antibiotics in the prevention of post-operative disease recurrence has also been investigated. Rutgeerts et al²⁸ found that metronidazole significantly decreases the incidence of severe endoscopic relapse and the clinical recurrence rate. More recently, the same group of authors described that ornidazole used continuously for 1 year, is significantly more effective than placebo in the prevention of clinical and endoscopic recurrence in the neoterminal ileum.⁵¹ In more detail, 80 patients were ran-

domized to ornidazole 1 g/day or placebo started within 1 week of resection and continued for 1 year. Ornidazole significantly reduced the clinical recurrence rate at 1 year from 15 of 40 (37.5%) patients in the placebo group to 3 of 38 (7.9%) patients in the ornidazole group. Ornidazole reduced endoscopic recurrence at 12 months from 26 of 33 (79%) in the placebo group to 15 of 28 (53.6%) in the ornidazole group. However, significantly more patients in the ornidazole group dropped out from the study because of side effects.

In conclusion, broad spectrum antibiotics are the mainstay of therapy for patients with CD who present with localized peritonitis due to microperforation bacterial overgrowth secondary to chronic strictures. They are essential adjuncts to drainage therapy for CD associated abscesses and for complicated perineal disease. A careful review of the experience with antibiotics, should lead to the conclusion that this kind of drugs have a role as primary therapy in active uncomplicated CD. This assumption is further supported by the findings of a recent meta-analysis of all trials conducted so far in patients with CD using antibiotics or combination of antibiotics. Pooling of the results from six randomized, placebo-controlled clinical trials the authors yielded an odds ratio of 2.257 (95% CI, 1.678-3.036; P<0.001) for antimicrobial therapy compared with placebo in patients with CD.⁵²

6. ANTIBIOTICS IN ULCERATIVE COLITIS

It has been shown that colonic infusion of donor human intestinal flora can reverse UC in selected patients. These anecdotal results support the concept of abnormal bowel flora or even a specific, albeit unidentified, bacterial pathogen causing UC.

So far, only a few trials on the use of antibacterial agents have been carried out in UC and most clinicians have used antibiotics as an adjuvant therapy for severe UC.

6.1 *Metronidazole*

The addition of 1000-1500 mg/d IV of metronidazole in the therapeutic regimen for acute exacerbations of UC offers no additional clinical benefit.⁵³ In another study intravenous metronidazole used in conjunction with corticosteroids, was as effective as placebo in inducing remission in patients with severe UC.⁵⁴

However, in our country it seems logical to start treatment with metronidazole in patients with acute exacerbations of UC for some days while waiting for the results of stool cultures.

6.2 Ciprofloxacin

Ciprofloxacin has also been used in patients with exacerbations of UC. Mantzaris *et al*⁵⁵ randomized 70 patients with mild to moderate active UC to receive either 250 mg ciprofloxacin twice a day or placebo for 14 d and found that 70.5% of patients in the ciprofloxacin group and 72% in the placebo group achieve remission. The same group of authors noticed that a short course of intravenous ciprofloxacin is not effective as an adjunctive treatment to corticosteroids in severe UC.⁵⁶ In contrast, some efficacy of ciprofloxacin has been shown in a randomised placebo-controlled trial when ciprofloxacin was administered for 6 months to patients with active UC poorly responding to conventional therapy with steroids and mesalazine.⁵⁷ At the end of the study, the treatment-failure rate was 21% in the ciprofloxacin-treated group and 44% in the placebo group ($P < 0.002$).

6.3 Vancomycin

Vancomycin has also been investigated in patients with active UC. Dickinson *et al*⁵⁸ in a double-blind controlled trial on the use of oral vancomycin as an adjunct to acute exacerbations of UC, found no difference between the two treatment groups. However, a trend towards a reduction in the need for surgery in patients treated with vancomycin was noticed.

6.4 Tobramycin

A limited experience of the use of tobramycin showed superiority over placebo probably due to some effectiveness of the drug against strains of *E. Coli*. Burke *et al*⁵⁹ randomized 84 patients with acute exacerbations of UC to receive corticosteroids plus oral tobramycin or placebo and found that after 1 wk of treatment, 74% of patients in the tobramycin group and 43% in the placebo group achieve symptomatic remission. However, the combination of tobramycin and metronidazole does not have any beneficial effect when compared with a standard steroid treatment in severely acute UC.⁶⁰

6.5 Rifaximin

Rifaximin was investigated in patients with moderate to severe active UC refractory to steroid treatment. Twenty-eight patients were randomised to receive either rifaximin 400 mg twice daily or placebo for 10 days as an adjunct to standard steroid treatment. Although there was no significant difference in the clinical efficacy score between the two treatments, only rifaximin determines a significant improvement in stool frequency, rectal bleeding and sigmoidoscopic score.⁶¹ It is of interest that resistant *Bifidobacterium* species have been found after 3 intermittent courses in patients with UC.⁶²

The use of rifaximin in UC requires further evaluation in larger number of patients.

7. ANTIBIOTICS IN POUCHITIS

The awareness of the crucial importance that faecal stasis and bacterial overgrowth may play a role in the pathogenesis of acute pouchitis has led clinicians to treat these patients with antibiotics. Despite the fact that properly controlled trials have not been carried out, antimicrobials are the mainstay of the treatment of pouchitis.

7.1 Metronidazole

Metronidazole is the first-line treatment of patients with pouchitis. It has been noticed that most patients respond quickly to the administration of metronidazole at a dose of 1-1.5 g/d.^{63,64}

Madden *et al*⁶⁵ assessed the efficacy of 400 mg of metronidazole three times daily *per os* for two weeks in 13 patients with chronic, unremitting pouchitis. They found that metronidazole is significantly more effective than placebo in reducing stool frequency (73% and 9%), even without improvement in endoscopic appearance and histological grade of activity. However, 55% of patients may experience side-effects while using metronidazole.

7.2 Ciprofloxacin

Shen *et al*⁶⁶ compared the efficacy of ciprofloxacin and metronidazole in patients with pouchitis. Seven patients received ciprofloxacin (1 g/d) and nine patients received metronidazole (20 mg/kg per day) for 2 wk. It was shown that both ciprofloxacin and metronidazole were efficacious. Both reduce the total pouchitis disease activity index scores and lead to a significant improvement in symptoms as well as endoscopic and histological scores. However, ciprofloxacin leads to a greater reduction in pouchitis disease activity index scores as well as improvement in symptoms and endoscopic scores.

7.3 Combination of antibiotics

In an attempt to improve the outcome of treatment in patients with chronic refractory pouchitis, combined antibiotic treatment has also been explored. In an open trial, 18 patients with active pouchitis not responding to standard therapy were treated orally with rifaximin (2 g/d) plus ciprofloxacin (1 g/d) for 15 days. Sixteen out of 18 patients improved or went into remission.⁶⁷

In another trial, 44 patients with refractory pouchitis received metronidazole (800 mg to 1 g/d) and ciprofloxacin (1 g/d) for 28 days. The results revealed that 82% pa-

tients went into remission and the patients' quality of life was significantly improved.⁶⁸

In conclusion and based on the above mentioned trials it seems reasonable to suggest that antibiotics certainly should not be routinely used for mild UC, although a trial of ciprofloxacin is not unreasonable prior to colectomy for otherwise refractory patients.

In patients with severe acute exacerbations of UC we must take into account the results of a recently published meta-analysis of 10 randomized placebo-controlled clinical trials. Pooling of these trials yielded odds ratio of 2.14 in favour of antimicrobial therapy.⁶⁹ Moreover, meta-analysis of short-term trials (5-14 days) showed a higher rate of clinical remission in patients treated with antibiotics (odds ratio 2.02; 95% CI, 1.36-3).

The results suggested that adjunctive antibacterial therapy is effective for induction of clinical remission in patients with UC. In toxic patients with fulminant UC, with or without megacolon, broad-spectrum antibiotics should be a part of the treatment program. Finally, pouchitis can be successfully treated with various antibiotics or combination of antibiotics.

REFERENCES

- Greenberg GR. Antibiotics should be used as first-line therapy for Crohn's disease. *Inflamm Bowel Dis.* 2004;10:318-320.
- Castiglione F, Rispo A, Di Girolamo E, Cozzolino A, Manguso F, Grassia R, Mazzacca G. Antibiotic treatment of small bowel bacterial overgrowth in patients with Crohn's disease. *Aliment Pharmacol Ther.* 2003;18:1107-1112.
- Mylonaki M, Langmead L, Pantas A, Johnson F, Rampton DS. Enteric infection in relapse of inflammatory bowel disease: importance of microbiological examination of stool. *Eur J Gastroenterol Hepatol.* 2004;16:775-778.
- Card T, Logan RF, Rodrigues LC, Wheeler JG. Antibiotic use and the development of Crohn's disease. *Gut* 2004;53:246-250.
- Sutherland L, Singleton J, Sessions J, et al. Double blind placebo controlled trial of metronidazole in Crohn's disease. *Gut* 1991;32:1071-1075.
- Allan R, Cooke W. Evaluation of metronidazole in the management of Crohn's disease. *Gut* 1977;18:A422 (Abstract).
- Ambrose NS, Allan RN, Keighley MR, et al. Antibiotic therapy for treatment in relapse of intestinal Crohn's disease. A prospective randomized study. *Dis Colon Rectum* 1985;28:81-85.
- Blichfeldt P, Blomhoff JP, Myhre E, et al. Metronidazole in Crohn's disease. A double blind cross-over clinical trial. *Scand J Gastroenterol* 1978;13:123-127.
- Ursing B, Alm T, Barany F, et al. A comparative study of metronidazole and sulfasalazine for active Crohn's disease: the cooperative Crohn's disease study in Sweden. II. Result. *Gastroenterology* 1982;83:550-562.
- Rosen A, Ursing B, Alm T, et al. A comparative study of metronidazole and sulfasalazine for active Crohn's disease: the cooperative Crohn's disease study in Sweden. I. Design and methodologic considerations. *Gastroenterology* 1982;83:541-549.
- Arnold GL, Beaves MR, Pryjduin VO, et al. Preliminary study of ciprofloxacin in active Crohn's disease. *Inflamm Bowel Dis* 2002;8:10-15.
- Steinhart AH, Feagan BG, Wong CJ, et al. Combined budesonide and antibiotic therapy for active Crohn's disease: a randomized controlled trial. *Gastroenterology* 2002;123:33-40.
- Colombel JF, Lemann M, Cassagnou M, et al. A controlled trial comparing ciprofloxacin with mesalazine for the treatment of active Crohn's disease. *Groupe d'Etudes Therapeutiques des Affections Inflammatoires Digestives (GETAID). Am J Gastroenterol* 1999;94:674-678.
- Prantera C, Zannoni F, Scribano ML, et al. An antibiotic regimen for the treatment of active Crohn's disease: a randomized, controlled clinical trial of metronidazole plus ciprofloxacin. *Am J Gastroenterol* 1996;91:328-332.
- Isaacs KL, Sartor RB. Treatment of inflammatory bowel disease with antibiotics. *Gastroenterol Clin North Am.* 2004;33:335-45.
- Kruis W. Review article: antibiotics and probiotics in inflammatory bowel disease. *Aliment Pharmacol Ther.* 2004;20 Suppl 4:75-78.
- D'Haens GR, Geboes K, Peeters M, Baert F, Penninckx F, Rutgeerts P. Early lesions of recurrent Crohn's disease caused by infusion of intestinal contents in excluded ileum. *Gastroenterology* 1998; 114: 262-267.
- Neut C, Bulois P, Desreumaux P, Membre JM, Lederman E, Gambiez L, Cortot A, Quandalle P, van Kruiningen H, Colombel JF. Changes in the bacterial flora of the neoterminal ileum after ileocolonic resection for Crohn's disease. *Am J Gastroenterol* 2002; 97: 939-946.
- Sartor RB. Targeting enteric bacteria in treatment of inflammatory bowel diseases: why, how, and when. *Curr Opin Gastroenterol* 2003;19: 358-65.
- Duchmann R, May E, Heike M, Knolle P, Neurath M, Meyer zum Buschenfelde KH. T cell specificity and cross reactivity towards enterobacteria, bacteroides, bifidobacterium, and antigens from resident intestinal flora in humans. *Gut* 1999;44:812-818.
- Rath HC, Schultz M, Freitag R, Dieleman LA, Li F, Linde HJ, Scholmerich J, Sartor RB. Different subsets of enteric bacteria induce and perpetuate experimental colitis in rats and mice. *Infect Immun* 2001; 69: 2277-2285.
- Bamias G, Marini M, Moskaluk CA, Odashima M, Ross WG, Rivera-Nieves J, Cominelli F. Down-regulation of intestinal lymphocyte activation and Th1 cytokine production by antibiotic therapy in a murine model of Crohn's disease. *J Immunol* 2002; 169: 5308-5314.
- Onderdonk AB, Hermos JA, Dzink JL, Bartlett JG. Protective effect of metronidazole in experimental ulcerative colitis. *Gastroenterology* 1978;74:521-526. 28

24. Blichfeldt P, Blomhoff JP, Myhre E, Gjone E. Metronidazole in Crohn's disease. A double blind cross-over clinical trial. *Scand J Gastroenterol* 1978; 13: 123-127.
25. Ursing B, Alm T, Barany F, Bergelin I, Ganrot-Norlin K, Hovells J, Huitfeldt B, Jarnerot G, Krause U, Krook A, Lindstrom B, Nordle O, Rosen A. A comparative study of metronidazole and sulfasalazine for active Crohn's disease: the cooperative Crohn's disease study in Sweden. II. Result. *Gastroenterology* 1982; 83: 550-562.
26. Ambrose NS, Allan RN, Keighley MR, Burdon DW, Youngs D, Barnes P, Lennard-Jones JE. Antibiotic therapy for treatment in relapse of intestinal Crohn's disease. A prospective randomized study. *Dis Colon Rectum* 1985; 28: 81-85.
27. Sutherland L, Singleton J, Sessions J, Hanauer S, Krawitt E, Rankin G, Summers R, Mekhjian H, Greenberger N, Kelly M. Double blind, placebo controlled trial of metronidazole in Crohn's disease. *Gut* 1991; 32: 1071-1075.
28. Rutgeerts P, Hiele M, Geboes K, Peeters M, Penninckx F, Aerts R, Kerremans R. Controlled trial of metronidazole treatment for prevention of Crohn's recurrence after ileal resection. *Gastroenterology* 1995; 108: 1617-1621.
29. Prantera C, Zannoni F, Scribano ML, Berto E, Andreoli A, Kohn A, Luzi C. An antibiotic regimen for the treatment of active Crohn's disease: a randomized, controlled clinical trial of metronidazole plus ciprofloxacin. *Am J Gastroenterol* 1996; 91: 328-332.
30. Steinhart AH, Feagan BG, Wong CJ, Vandervoort M, Mikolainis S, Croitoru K, Seidman E, Leddin DJ, Bitton A, Drouin E, Cohen A, Greenberg GR. Combined budesonide and antibiotic therapy for active Crohn's disease: a randomized controlled trial. *Gastroenterology* 2002; 123: 33-40.
31. Stringer EE, Nicholson TJ, Armstrong D. Efficacy of topical metronidazole (10 percent) in the treatment of anorectal Crohn's disease. *Dis Colon Rectum*. 2005;48:970-4.
32. Pelissier MA, Marteau P, Pochart P. Antioxidant effects of metronidazole in colonic tissue. *Dig Dis Sci*. 2007;52:40-4.
33. Ammann RW, Muller-Schoop J, Knoblauch M. Therapy of Crohn's disease in the acute stage, using ornidazole (Tiberol). Preliminary results. *Schweiz Med Wochenschr*. 1978;108:1075-1077.
34. Triantafyllidis JK, Manoussakis CA, Papavasiliou E. Ornidazole in the treatment of active Crohn's disease. *Am J Gastroenterol*. 1988;83:892-893.
35. Triantafyllidis JK, Nicolakis D, Emmanouilidis A, Antoniou A, Papatheodorou K, Cheracakis P. Ornidazole in the treatment of active Crohn's disease: short-term results. *Ital J Gastroenterol*. 1996;28:10-14.
36. Triantafyllidis JK, Antoniou A, Emmanouilidis A, Nicolakis D, Barbatzas C, Cheracakis P. Ornidazole in the prevention of recurrence of Crohn's disease. *Ital J Gastroenterol Hepatol*. 1998;30:446-447.
37. Rutgeerts P, Van Assche G, Vermeire S, D'Haens G, Baert F, Noman M, Aerden I, De Hertogh G, Geboes K, Hiele M, D'Hoore A, Penninckx F. Ornidazole for prophylaxis of postoperative Crohn's disease recurrence: a randomized, double-blind, placebo-controlled trial. *Gastroenterology* 2005; 128: 856-861.
38. Triantafyllidis JK, Nicolakis D, Antoniou A. Absence of toxicity of ornidazole after a 10-yr continuous daily use for Crohn's disease. *Am J Gastroenterol*. 2001;96:254-255.
39. Triantafyllidis J.K., Th. Hyphantis, Giola Driva, P. Cheracakis, Ch. Barbatzas. Helen Konstantellou. Ornidazole treatment in normal subjects reduces serum levels of C3. *Dig Liver Dis* 2001;33: 302-303.
40. Colombel JF, Lemann M, Cassagnou M, Bouhnik Y, Duclos B, Dupas JL, Notteghem B, Mary JY. A controlled trial comparing ciprofloxacin with mesalazine for the treatment of active Crohn's disease. Groupe d'Etudes Therapeutiques des Affections Inflammatoires Digestives (GETAID). *Am J Gastroenterol* 1999; 94: 674-678.
41. Borgaonkar MR, MacIntosh DG, Fardy JM. A meta-analysis of antimycobacterial therapy for Crohn's disease. *Am J Gastroenterol* 2000; 95: 725-729.
42. Selby W, Pavli P, Crotty B, Florin T, Radford-Smith G, Gibson P, Mitchell B, Connell W, Read R, Merrett M, Ee H, Hetzel D; Antibiotics in Crohn's Disease Study Group. Two-year combination antibiotic therapy with clarithromycin, rifabutin, and clofazimine for Crohn's disease. *Gastroenterology* 2007;132:2313-9.
43. Prantera C, Lochs H, Campieri M, Scribano ML, Sturmio GC, Castiglione F, Cottone M. Antibiotic treatment of Crohn's disease: results of a multicentre, double blind, randomized, placebo-controlled trial with rifaximin. *Aliment Pharmacol Ther*. 2006;23:1117-25.
44. Shafran I, Johnson LK, Inoue S, Nakase H, Matsuura M, Ueno S, Uza N, Kitamura H, Mikami S. An open-label evaluation of rifaximin in the treatment of active Crohn's disease. *Curr Med Res Opin* 2005;21:1165-9.
45. Leiper K, Morris AI, Rhodes JM. Open label trial of oral clarithromycin in active Crohn's disease. *Aliment Pharmacol Ther* 2000; 14: 801-806.
46. Tamaki H, Kasahara K, Chiba T. Open label trial of clarithromycin therapy in Japanese patients with Crohn's disease. *J Gastroenterol Hepatol* 2007;22:984-8.
47. Schwartz DA, Pemberton JH, Sandborn WJ. Diagnosis and treatment of perianal fistulas in Crohn disease. *Ann Intern Med* 2001; 135: 906-918.
48. Bernstein LH, Frank MS, Brandt LJ, Boley SJ. Healing of perineal Crohn's disease with metronidazole. *Gastroenterology* 1980; 79: 357-365
49. Brandt LJ, Bernstein LH, Boley SJ, Frank MS. Metronidazole therapy for perineal Crohn's disease: a follow-up study. *Gastroenterology* 1982; 83: 383-387.
50. Solomon MJ, McLeod R. Combination ciprofloxacin and metronidazole in severe perianal Crohn's disease. *Can J Gastroenterol* 1993; 7: 571-573.
51. Rutgeerts P, Van Assche G, Vermeire S, D'Haens G, Baert F, Noman M, Aerden I, De Hertogh G, Geboes K, Hiele M, D'Hoore A, Penninckx F. Ornidazole for prophylaxis of postoperative Crohn's disease recurrence: a randomized, double-blind, placebo-controlled trial. *Gastroenterology* 2005;128:856-61.
52. Rahimi R, Nikfar S, Rezaie A, Abdollahi M. A meta-analysis of broad-spectrum antibiotic therapy in patients with active Crohn's disease. *Clin Ther* 2006;28:1983-8.
53. J.K. Triantafyllidis, O. Manousos, C. Papadimitriou, A. Em-

- manoulidis, A. Nicolaou, A. Mandindis. Intensive intravenous treatment of severe attacks of ulcerative colitis in Greece. International Symposium "Controversies in Inflammatory Bowel Disease" Bologna, Italy, 1987, Abstract's Book p. 199.
54. Chapman RW, Selby WS, Jewell DP. Controlled trial of intravenous metronidazole as an adjunct to corticosteroids in severe ulcerative colitis. *Gut* 1986; 27: 1210-1212.
 55. Mantzaris GJ, Archavlis E, Christoforidis P, Kourtessas D, Amberiadis P, Florakis N, Petraki K, Spiliadi C, Triantafyllou G. A prospective randomized controlled trial of oral ciprofloxacin in acute ulcerative colitis. *Am J Gastroenterol* 1997; 92: 454-456.
 56. Mantzaris GJ, Petraki K, Archavlis E, Amberiadis P, Kourtessas D, Christidou A, Triantafyllou G. A prospective randomized controlled trial of intravenous ciprofloxacin as an adjunct to corticosteroids in acute, severe ulcerative colitis. *Scand J Gastroenterol* 2001;36:971-974.
 57. Turunen UM, Farkkila MA, Hakala K, Seppala K, Sivonen A, Ogren M, Vuoristo M, Valtonen VV, Miettinen TA. Long-term treatment of ulcerative colitis with ciprofloxacin: a prospective, double-blind, placebo-controlled study. *Gastroenterology* 1998; 115: 1072-1078
 58. Dickinson RJ, O'Connor HJ, Pinder I, Hamilton I, Johnston D, Axon AT. Double blind controlled trial of oral vancomycin as adjunctive treatment in acute exacerbations of idiopathic colitis. *Gut* 1985; 26: 1380-1384
 59. Burke DA, Axon AT, Clayden SA, Dixon MF, Johnston D, Lacey RW. The efficacy of tobramycin in the treatment of ulcerative colitis. *Aliment Pharmacol Ther* 1990; 4: 123-129.
 60. Mantzaris GJ, Hatzis A, Kontogiannis P, Triadaphyllou G. Intravenous tobramycin and metronidazole as an adjunct to corticosteroids in acute, severe ulcerative colitis. *Am J Gastroenterol* 1994; 89: 43-46
 61. Gionchetti P, Rizzello F, Ferrieri A, Venturi A, Brignola C, Ferretti M, Peruzzo S, Miglioli M, Campieri M. Rifaximin in patients with moderate or severe ulcerative colitis refractory to steroid-treatment: a double-blind, placebo-controlled trial. *Dig Dis Sci* 1999;44:1220-1221.
 62. Brigidi P, Swennen E, Rizzello F, Bozzolasco M, Matteuzzi D. Effects of rifaximin administration on the intestinal microbiota in patients with ulcerative colitis. *J Chemother* 2002;14:290-295.
 63. Sandborn WJ, McLeod R, Jewell DP. Medical therapy for induction and maintenance of remission in pouchitis: a systematic review. *Inflamm Bowel Dis* 1999; 5: 33-39.
 64. Hurst RD, Molinari M, Chung TP, Rubin M, Michelassi F. Prospective study of the incidence, timing and treatment of pouchitis in 104 consecutive patients after restorative proctocolectomy. *Arch Surg* 1996; 131: 497-500; discussion 501-502.
 65. Madden MV, McIntyre AS, Nicholls RJ. Double-blind crossover trial of metronidazole versus placebo in chronic unremitting pouchitis. *Dig Dis Sci* 1994; 39: 1193-1196.
 66. Shen B, Achkar JP, Lashner BA, Ormsby AH, Remzi FH, Brzezinski A, Bevins CL, Bambrick ML, Seidner DL, Fazio VW. A randomized clinical trial of ciprofloxacin and metronidazole to treat acute pouchitis. *Inflamm Bowel Dis* 2001; 7: 301-305.
 67. Gionchetti P, Rizzello F, Venturi A, Ugolini F, Rossi M, Brigidi P, Johansson R, Ferrieri A, Poggioli G, Campieri M. Antibiotic combination therapy in patients with chronic, treatment-resistant pouchitis. *Aliment Pharmacol Ther* 1999; 13: 713-718.
 68. Mimura T, Rizzello F, Helwig U, Poggioli G, Schreiber S, Talbot IC, Nicholls RJ, Gionchetti P, Campieri M, Kamm MA. Four-week open-label trial of metronidazole and ciprofloxacin for the treatment of recurrent or refractory pouchitis. *Aliment Pharmacol Ther* 2002; 16: 909-917.
 69. Rahimi R, Nikfar S, Rezaie A, Abdollahi M. A meta-analysis of antibiotic therapy for active ulcerative colitis. *Dig Dis Sci* 2007;52:2920-5.